Administrative Package
Cover Page

This file contains the following documents:

1. Summary of application (in plain language)
e English
e Alternative Language (Spanish)

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a
Permit)

e English
e Alternative Language (Spanish)

3. Application materials

Portada de Paquete
Administrativo

Este archivo contiene los siguientes documentos:

1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad
propuesta

e Inglés
e Idioma alternativo (espanol)
2. Primer aviso (NORI, por sus siglas en inglés)
e Inglés
e Idioma alternativo (espafol)

3. Solicitud original



TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

[...]
1. List proposed construction impact (surface acres to be impacted, depth of excavation, sealing
of caves, or other karst features):

The plant site will encompass approximately 3.0 acres. Excavation is not expected to be

more than 10-12°. Other disturbances will include clearing and grubbing of the site.

2. Describe existing disturbances, vegetation, and land use:
Land is currently vacant.

THE FOLLOWING ITEMS APPLY ONLY TO APPLICATIONS FOR NEW TPDES PERMITS AND MAJOR
AMENDMENTS TO TPDES PERMITS

3. List construction dates of all buildings and structures on the property:
See No. 2 above

4. Provide a brief history of the property, and name of the architect/builder, if known.

See No. 2 above

TCEQ-20971 (08/31/2023) Page 3 of 3
Wastewater Individual Permit Application, Supplemental Permit Information Form (SPIF)



% USGS U.S. DES@RZ@ASEJG%IZ:I;IEFJ\I;EYERIOR The National Map PLUM GROYI_I;:E)&LSJADRANGLE
i o LA US TOpO 7.5-MINUTE SERIES

SERVICE AREA

BOUNDARY
! —_ -0 T T T~ ~
-95.1250° TP -- - < =~ -95.0000°

science for a changing world

~
30.2500° 296°°mE 99 | 03~ -| 04 N 05 30.2500°
N 7 ~ | N ' 7 WS
| | - - E 125 ! \ T DN
S . ! " | A | X N ‘ 7 |48
| Y. , | ‘ - SERVICE AREA | . N 49 , | N
; . L e (NN 6 AN
| | A N . BOUNDARY S : |
& _ ‘ fm N > N 7 ; ‘ \ £ ~“Burton| j . . . 4
3348000mN | colRD 3 (e X i B N L =R W/lllr)fv _u:ae i SERVICE AREA £ |
! _ , ' _ i Ponds (\} ) BOUNDARY . ,
. ’ - : e J\ Y $ .. -
C - : ‘ AR = B )
PSO ESPL}NDO)RA CO SERV'CE AREA
| ) BOUNDARY—
FAITH RD : p N : \/ (
_ BOUNDARY ‘ -
e /i? SERVICE AREA
| APPLICANT / WWTP FACILITY BOUNDARY
: 'PROPERTY BOUNDARY
(— (] . —
2 1 ) _ . BOUNDARY
= - o e T N
3 & | . | . y - N
AD 3414 -
| ‘ ~ \ RD 3415 \b)
- ,, AN A\ N —
) | (/ Q CO RD 3431~ S
SCHAF) 2 C . - |
AFFER RD \ corD 3433 | | | . A o
CO RD 3434N 77 it Little z \
€O RD 342 ? / , ~ Cypress e w 2
7 o ko 3432 . ' | . O * : =) APPROXIMATE 3 MILE
A % |
| | g
~ D = Yoo
8 corp343) [\ / S w
g A0 79
)\ 3 'O RD.3661 A |
A L -
\ J
|\ g 36
5 \ CO"RD O
%
2 mv \ - Alligator-
< ol Thompson . . Pond -
= N - Grass Pond| ™= ' = -
[ ol o=
ES x|
L
1
| w
GALA DR . . .
= ) E Al = i
. ul A ’ . Bird Pond
| OLOMEGA DR , ‘ ) L v f
J—J/\ » \ A . -
John.Baret_ BOGOTADR | . i )
i " | Pond | tn i
) \_ T | PrROGRESO DRTY
o
Q
s :
x 3 SANTA ROSA DR
x| | o | =)
I RIVERA DR & o
z 4 = 3 o
3 — & & =
1/ PRADERA DR g\ RD!3570
o) = =l 1 = » =
& \ =l n i 1 = e,
__‘é‘ = Cow Pond = I a ‘ x =
& - Lo S 1 3 -3 2
| Al = | i s - =
= o o 3 U
= ] 3= ! o) =]
E‘. w S2 = a
=) b :
y 3 )
§ Lost.Pond caracas R RIO-VERDE DR
AN\ | = =
) 108
RD 3479A
fc@
RD 34798
RD 3479J
[ 3
1= RD 3556 2 /]
3 b g | 1
% N E ’
L
T S ; / ~|¢L =
| le- AL
/ RD 3542 L / RD 3542
7 e \ » :
< (e} | |
> [w 3545 D RD 3560 |
: Second Pond | : L/ NE
< —S=—FpstPorrd—— = | g b sl -
Lol n
S RD3548 | / 3 & £
- B E
v ‘ = =
\_ D 3545
TOMMY SALLAS RD
D o=
A ~
~ BullPonds | i
Car"tet L
Ranch Pond.
B /
\Orton Gullys
L | Sy
/{G’asey %gu/y
B\ @\,&WQ R I
?@//7 FM 1485RD
(24 7
i #
S 7
b >
S SPAULDING RD /. /f %
e N ‘
| ( 77, \ 27 ‘
i ' S
< L <
A ‘ =
k/\/ﬁ z
OV E [\
:_2\3 & HUFFMAN-GLEVELAND»RD
L | =
8 W& U U 0
= O |
3 Y
by ‘ A
5 -
3 Q G |
N ‘ MEYER RD |
\/éb NORTHWODD' COUNTRY. LN O ‘ ‘
\\/\\ ‘ 7 >
w m . 3335000mN
@ 2
i) \J« (/)| - Nt
/ ZK/ 2, &
~l d D =
: g = "
: | Q ——— = L\
% § v S 5| /
= (( 2 DAYTON
i QA ‘

3 000m)
30.1250° 96 07 E 30.1250°
-95.1250° -95.0000°

Produced by the United States Geological Survey i N SCALE 1:24 000 ROAD CLASSIFICATION
North American Datum of 1983 (NAD83) I E
World Geodetic System of 1984 (WGS84). Projection and " 1 0.5 0 KILOMETERS 1 2 XPIESSNAY  — Local Connector
1 OIOO-met.er grid:Universal Transverse Merc.ator, Zone 15R - 1000 500 0 METERS 1000 2600 Secondary Hwy Local Road
This map is not a legal document. Boundaries may be —BWME Ramp — 4w
generalized for this map scale. Private lands within government 102" L = — = R ——
reservations may not be shown. Obtain permission before 18 MILS MILES ' Interstate Route C:S US Route O State Route
entering private.lands. 1000 0 1000 2000 3000 4000 5000 6000 7000 8000 9000 10000 QUADRANGLELOCATION
= = ———— ——— ———— ————— ————
L3 aT= T (=] RN NAIP, September 2016 - November 2016 FEET
[ (eT- Ve TN u.s. Census  Bureau, 2015 - 2019 T GHID ARD 555 MAGNETIE NBRTT
L e GNIS, 1979 - 2021 DECLINATION AT CENTER OF SHEET 1 3 1 Fostoria
Hydrography......cooovivniiniiiiiinnnnns National Hydrography Dataset, 2003 - 2022 2 2 Cleveland
CONTOUNS s smesmswssninsasns snmmvanvsrmman s sieva National Elevation Dataset 2010 - = CONTOURIINTERVAL:S FEET 3 Tarkington Prairie
: ; : 2 ’ U.S. National Grid NORTH AMERICAN VERTICAL DATUM OF 1988
Boundaries... ....Multiple  sources; see metadata file 2019 2021 700,000 - m Sauare 1D 4 5 4 Splendora
*00 ; ; 5 Simmons Bottom
Wetlands........c........ FWS National ~ Wetlands Inventory ~ Not  Available This map was produced to conform with the 6 Moonshine Hill
TP upP National Geospatial Program US Topo Product Standard. 6 7 8 7 Huffman
& Dayton PLUM GROVE, TX
S ——— ADJOINING QUADRANGLES NAL
Grid Zone15Dss|gnat|on 2022 W WATERENG'NEERS,'NC
Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066
17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113
APPLICANT: LIBERTY COUNTY UTILITIES, LLC
LIBERTY COUNTY UTILITIES WWTP #5
APPLICATION FOR A NEW TPDES PERMIT
USGS TOPOGRAPHIC MAP
LEGEND DRAWN BY: BIR DWG. NO.:
- APPROVED BY: SBY
APPLICANT'S WASTEWATER TREATMENT PLANT SCALE: AS NOTED ADM I N 09_1
POINT OF DISCHARGE DATE:  4/28/2025
JOBNo.:  6053-25040

\\server\wei cad\current jobs\6053-25040 liberty co utilities wwtp #5 tpdes 2025\wei current\admin.01-admin.09-1.dwg

\\server\wei cad\current jobs\6053-25040 liberty co utilities wwtp #5 tpdes 2025\wei current\admin.01-admin.09-1.dwg,



7+ PROPOSED SERVICE
AREA BOUNDARY

T
OSED S

PROPOSED SERVICE

ROR AREA BOUNDARY

IBERTY COUNTY MUNICIPAL
MANAGEMENT DISTRICT No. 1
DETENTION POND

DETENTION
POND OUTFALL

PROPOSED SERVICE

| PROPOSED SERVICE
AREA BOUNDARY:

' AREA BOUNDARY'

PROPOSED POINT OF
DISCHARGE INTQ LIBERTY
COUNTY MUNICIPAL DISTRICT
No. 1 DETENTION POND

PROPOSED WASTEWATER
PROPOSED SERVICE TREATMENT PLANT
AREA BOUNDARY PHASE 1 - 0.325 MGD

FINAL PHASE - 0.650 MGD

THIS DRAWING CONTAINS CONFIOENTIAL PROPRIETARY
AND MAY NOT BE , REPRODUCED, OR USED
TO CONSTRUCT ANY PROJECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRIOR PERMISSION FROM WATERENGINEERS,INC.

% WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

APPLICANT: LIBERTY COUNTY UTILITIES, LLC
LIBERTY COUNTY UTILITIES WWTP #4
APPLICATION FOR A NEW TPDES PERMIT

SERVICE AREA & SITE PLAN

LEGEND

DRAWN BY: BIR DWG. NO.:
PROPOSED SERVICE AREA BOUNDARY

APPROVED BY: SBY

SCALE: AS NOTED
o — PROPOSED APPLICANT PROPERTY BOUNDARY ADMIN.09-2

SCALE:1" = 1000"0" {24"x36") DATE: 4/29/2025
1= 2000"0" (117" 8 5011}

\serwerhiure cad\current jobs\6053-25040 liberty co ulilities wwip HS tpdes 2025\we! current\agmin 09-2-tech.03, dwg

JOBNo.:  6053-25039




ATTACHMENT ADMIN.10

Request for Permission to Discharge Letter

(Reference Administrative Report 1.0, Page 9, Section 10C)



YAZ WATERENGINEERS, INC.

WATER & WASTEWATER TREATMENT CONSULTANTS
17230 HUFFMEISTER ROAD, SUITE A~CYPRESS, TEXAS 77429-1643
TEL: 281-373-0500 FAx:281-373-1113

April 10,2025

Mr. William Harris III, President

Liberty County Municipal Management District #1
c/o Coats Rose, PC

9 Greenway Plaza, Suite 1000

Houston, Texas 77046

Re: Liberty County Utilities, LL.C
Liberty County Utilities WWTP #5

Dear Mr. Harris:

Please accept this letter as a formal request for permission to discharge into the Liberty County
Municipal Management District #1 Detention Pond located on the east side of Section 15. The
discharge will be from the Liberty County Utilities WWTP #5 (to be located in Santa Fe Section
15, Block 1, Reserve J) owned by Liberty County Utilities, LLC. Liberty County Utilities, LLC
is serving part of the development known as the Santa Fe residential subdivision in northwest
Liberty County.

Liberty County Utilities, LLC is applying to the Texas Commission on Environmental Quality
for a TPDES permit to discharge 0.650 mgd of treated wastewater effluent with proposed
effluent quality parameters of 10 mg/l CBODS5, 15 mg/l TSS, 3 mg/l NH3-N and 4 mg/l DO. The
WWTP will be located approximately 3.5 miles east of the intersection of County Road 341 and
Plum Grove Road (FM 1010) in Liberty County. The proposed discharge will be located at
latitude 30.237725 and longitude -95.037417 (Please see attached map).

Should you have any questions or require any additional information, please feel free to call me.

Sincerely,
WATERENGINEERS, INC.

Sthelley Youny

Shelley Young, P.E.

Encl. as noted



ATTACHMENT TECH.01
Design & Loading Criteria Table
And Design Features for Reliability

(Reference Technical Report Page 2, Question 2b
And Page 22, Question 4)



Parameter
INFLUENT CONDITIONS
% of Flow to Each Plant
Average Daily Flow, mgd
Ratio Average/Peak Flow
Peak 2-Hour Flow, mgd
BOD, mg/l
BOD, Ib/day
TREATMENT UNITS
Tank Wall Height, ft
Tank Freeboard, it
Side Water Depth, ft
ACTIVATED SLUDGE PLANT
Anoxic/Selector Zone
Design Detention, hrs
Required Volume, cu L
Required Volume, Gallons
Anoxic Basin Depth, ft
Required Anoxic Basin Surface Area, sq fl
Aclual Anoxic Basin Surface Area, sq ft
Actual Anoxic Basin Volume, cu ft
Delention, hours
Adr Supply, sclim/1000 cu it
Air Supply, scfm
Aeration Basin Oxic Zones
Aeration Basin Loading, [b BOD/1000 cu fl
Aeration Basin Volume, cu ft
Aeration Basin Depth, ft
Req'd Aeration Basin Surface Area, sq fl
Aclual Aeralion Basin Surface Area, sq ft
Actual Aeration Basin Volume, cu fl
Tolal Aerated Volume {Anoxic + Aerobic), cu ft
Aeration Basin Loading, # BOD/1000 cf
Detention, hours
02 Req'd @ 2 2, # 02/b BOD
Correction Facior for Fine Bubble
Air Diffuser Submergences, ft
Air Diffuser Efficiency, %/ fl sub
Air Diffuser off., %
Required Aeration Basin Air Flow Rate, scfm
Mixed Liquor Temperrature, deg C
Air Supply Temperature Correction Factor
Corrected Air Supply Rate, scfm
No. of Tube Diffuser Membranes (364" long)
Active membrane surface area/diffuser, sq fl
Diffuser air flow, scfm/SF of membrane
Alr Supply, scfm/1000 ¢f
R.S. Alrlift Air, scfm
Skimmer Airifi Air, scfm
Clarifier
Selected Inlemnal Dlameter, ft
Side Water Depth, ft
Total Area sq fl
Total Volume, cu ft
Avg, SOR, gpd/sq ft
Peak SOR, gpd/sq ft
Avg. Detention, hr
Peak Delention, hr
Max Qr @ 400 mgd/sf, mgd
Max Qp + Qr, mgd
CHLORINATION
Min. Detention, min.
Side Water Deplh, ft
Minimum Velume, cu it
Min. Surface Area, sq ft
Actual Surface Area, sq ft
Actual Volume, cu ft
Detenlion @ Qp, minutes
Air Supply @ 10 scfm/1000 cf
DECHLORINATION
Min. Detention, min.
Side Water Depth, ft
Minimum Volume, cu ft
Min. Surface Area, sq il
Actual Surface Area, sq ft
Actual Volume, cu ft
Detention @ Qp, minutes
Air Supply @ 10 scfm/1000 cf
AEROBIC DIGESTION
Req'd Leading, cu ft/# BOD
Required Volume, cu ft
Basin Depth, fl
Min. Surface Area, sq ft
Actual Surface Area, sq ft
Tolal Actual Volume, cu it
Loading, cu fi## BOD
Air Supply Rale, s¢fm/1000 cu ft
Total Air Supply, cfm
No. diffuser membranes (2/diffuser)
Airflow/diffuser membrane, scfm
AIR BLOWERS
Anoxic Basin, scfm
Oxic Basins, scfm
RAS Airift, scfm
Scum Airift, scfm
Chlorine Contact Basin, scfm
Dechlorination Basin, scfm
Aerobic Digesier Basin, scfm
Tolal Air Supply Required, scfm
No. of Blowers
Capacity, scfm
Firm Capacity, scfm
Blower Op Pressure, psi

TECH.01-1

DESIGN & LOADING CRITERIA
LIBERTY COUNTY UTILITIES WWTP #5
PHASE | - 325,000 GPD CAPACITY (4Q)

FINAL PHASE - 650,000 GPD CAPACITY (4Q)

WWTP #1
Value

50.0%
0.325
400
1.300
300
813

12
15
105

3,621
27,083
105
345
372
3,906
216

78

30
27,1056
10.26
2,644
2,662
27,286
31,192
261
17.23
1,789
045
9.50
0017
16.2%
913
30
1268
1,157

254
530
a3
52

40
1035
1,257

13,006
259
1,035
718
1.80
0.503
1.803

24
8.83
2,897
328
320
2,826

28

WWTP #3
Value

50.0%
0.325
4.00
1.300
300
813

12
15
108

3,621
27,083
105
345
372
3,906
216
20
78

30
27,108
1025

2,644
2,662
27,286
31,192
26.1
17.23
1,789
045
9.50
0017
16.2%
913
30
1.268
1,187

254
530

52

40
1035
1.257

13,008
259
1,035
718
180
0.503
1.803

24
a.83
2,897
328

320
2,826
234
28

0.5
8.83
181

1,157
52

28

458
1,780

1,500
1,500
536

Composite
Value

0.650
4.00
2,600
300
1626

12
1.5
105

7242
54167

690
744
7812
218

156

30
54,210
1025
5,289
5324
54,571
62,383

2314
172

105
10

2,513
28,012
259
1,035
718
1.80
1.005
3605

5703
656
640

5651

23.4
57

181
21
20

177

2

225
36,592

3,485
3,488
36,624
225
25
916
160

156
2,314
105
10

57

2
916
3,559
4
3,000
3,000
5.36

\\ServerweilJobFiles~Current\6053 Liberty County Utilities (Shannon Marsh)\6053-25040 Liberty Co Utilities WWTP #5 TPDES 2025\LIberty County Utilities WWTP #3 Phase 1 & 2 & 3 Design & Loading

4/21/2025



DESIGN FEATURES FOR RELIABILITY

The Liberty County Utilities WWTP #5 facilities will be designed to provide a high degree of
mechanical reliability consistent with TCEQ Design Criteria. The following describe design
features that will be incorporated at the facilities to prevent bypassing or overflows of untreated
wastewater:

A.

The plant will have an equalization basin at the beginning so that high flows will be
evened out over longer time periods. No infiltration/inflow is anticipated since the
collection system will be new and not subject to the effects of age and deterioration at
this time.

The electrical service that will serve the Liberty County Utilities WWTP #5 is
reliable with most outages lasting less than 2-4 hours. However, Liberty County
Utilities, LLC plans to purchase a generator to operate necessary plant components
during extended outages.

All mechanical units, such as influent pumps, blowers and chemical feed pumps will
be installed with spare units in the event a piece of equipment is out of service for
repairs.

Plant units will be maintained per TCEQ standards and repaired as quickly as
possible should failure occur.

The facilities will include an auto-dialer that will call the operator in case of power
outages, blower malfunctions, lift station malfunctions or high-water alarm situations.

April 21, 2025#



ATTACHMENT TECH.02

Process Flow Diagram

(Reference Technical Report Page 2, Question 2¢)



DISCHARGE PIPE TO
LIBERTY COUNTY MUNICIPAL
MANAGEMENT DISTRICT No. 1

DETENTION POND FOR SECTION 15

AIR

|

LIQUID SLUDGE TRUCKED
OFF SITE FOR STABILIZATION

AND FINAL DISPOSAL

7 ’ S
B < E L2
4
FEE| ¢ FINAL 2
shElE AIRLIFT CLARIFIER
gzZ| 8 PUMP
585| ~ 1,257 FT?
(&) ~N "
. L/ 13,006 FT*
w
g A
=
)
w
= -
Qfs"e??'c = AERATION SELECTOR BARSCREEN
. BASIN ZONE ___E__I
1|8'312 T 27,286 FT° 3,906 FT°
- SUPERNATANT
E ! E | 3
(=% =% a
ag an an
— — -
wn wn wn
e 3 ¥ <
LIFT
STATION
PHASE | WWTP
RAW
WASTEWATER
Q=0.325 MGD

Qp=1.300 MGD=903 gpm

THIS CRAWING CONTAINS CONFIDENTIAL PROPRIETARY
INFORMATION AND MAY NOT BE TRANSFERRED, REPRODUCED, OR USED
TO CONSTRAUCT ANY PROIECT OTHER THAN THAT FOR WHICH IT WAS ISSUED
WITHOUT PRI PERMESION | AT WATE RN NEERS, I0C.

M WATERENGINEERS, INC.

Water & Wastewater Treatment Consultants
TEXAS BOARD OF PROFESSIONAL ENGINEERS FIRM No. 2066

17230 HUFFMEISTER ROAD TEL: 281-373-0500
CYPRESS, TEXAS 77429 FAX: 281-373-1113

APPLICANT: LIBERTY COUNTY UTILITIES, LLC
LIBERTY COUNTY UTILITIES WWTP #5
APPLICATION FOR A NEW TPDES PERMIT

FLOW SCHEMATIC

-

DRAWN BY: BIR

DWG. NO.:

APPROVED BY: SBY

SCALE: AS NOTED

TECH.02-1

DATE:  4/25/2025

108 No.:

6053-25040

Visarveriwee casf\Eurrand jotw|S05 3. 75043 liberty co utilities wwip N5 Lpdes 2025\we currentitech 02 dwg




INJECTOR

DISCHARGE PIPE TO
LIBERTY COUNTY MUNICIPAL
MANAGEMENT DISTRICT No. 1
DETENTION POND FOR SECTION 15

DECHLORINATION CHAMBER
175 F175

ECE|
zxa| -
SES| g
JZ2dg S
TOIT L
UVU| » e
~N_/ B DT
1
—_ o
Yoo f :
w cL2
FINAL e
AIRLIFT CLARIFIER
PUMP
1,257 F12
13,006 FT?
w
8 A
2
E]
w
] AEROBIC .
DIGESTER AERATION SELECTOR
BASIN ZONE _f'\_..-_.